3LL

FCC Radio Test Report
FCC ID: QISAP505130DN

This report concerns (check one): I:IOriginal Grant -Class Il Change

Project No. : 1403CO078A

Equipment . Wireless LAN Access Point

Model Name : AP5030DN

Applicant : Huawei Technologies Co.,Ltd.

Address . Administration Building, Headquarters of Huawei

Technologies Co., Ltd., Bantian, Longgang District
Shenzhen China

Date of Receipt : Mar. 13, 2014

Date of Test . Mar. 13, 2014 ~ May. 14, 2014
Issued Date : Jul. 02, 2014
Tested by : BTL Inc.

Testing Engineer : 95&/[5{ /QM

(David Mao)
Technical Manager : /1/9 l/%/
(Leo Hung)™™
Authorized Signatory : gw.v L\/\
(Steven Lu)

B T L 1 NC

No.3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, China.
TEL: +86-769-8318-3000 FAX: +86-769-8319-6000

Report No.: BTL-FCCP-1-1403C078A Page 1 of 673




3LL

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C., or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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REPORT ISSUED HISTORY

Radiated Emissions are performed additionally,
other test results are remained and directly quoted
into this report.See relevant test results for
detailed.

Issued No. Description Issued Date
NEI-FICP-1-1403C080A |Original Issue. May. 15, 2014
Compared with previous report
(NEI-FICP-1-1403C080A), differences as follow:
antenna type is changed, which has a higher gain.
The conducted power specifications are not
BTL-FCCP-1-1403C078A |changed. So, the Conducted Emissions and the Jul. 02, 2014
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1. CERTIFICATION

Equipment : Wireless LAN Access Point
Brand Name : HUAWEI
Model Name : AP5030DN

Applicant : Huawei Technologies Co.,Ltd.

Manufacturer : Huawei Technologies Co.,Ltd.

Address : Administration Building, Huawei Base, Bantian, Longgang District ,Shenzhen
518129, P.R.China

Factory . Huawei Technologies Co.,Ltd.

Address . Huawei Base, Bantian, Longgang District, Shenzhen 518129, P.R.China

Date of Test : Mar. 13, 2014 ~ May. 14, 2014

Test Item : ENGINEERING SAMPLE

Standard(s) : FCC Part15, Subpart E(15.407) / ANSI C63.4 : 2009;
FCC KDB 789033 D01 General UNII Test Procedures v01r03 .

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc..

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1403C078A) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).

Test result included in this report is only for the 5150MHz~5250MHz;5250MHz~5350MHz;
5470~5725MHz Mode part of the product.
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Partl5, Subpart E
Standard(s)
Section Test Item Judgment Remark
FCC

AC Power Line Conducted
15.207 Emissions PASS
15.407(a) 26dB Spectrum Bandwidth PASS
15.407(a) Maximum Conducted Output Power PASS
15.407(a) Power Spectral Density PASS
15.407(a) Peak Excursion PASS
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
15.407(9) Frequency Stability PASS
15.203 Antenna Requirements PASS

NOTE:

(1)” N/A” denotes test is not applicable in this test report
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report is DG-C02/DG-CBO03 at the location
of No.3,Jinshagang 1st Road, ShiXia, Dalang Town, Dong Guan, China.523792
BTL's test firm number for FCC: 319330

2.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy =+ U>where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 » providing a level of confidence of
approximately 95%.

A. Conducted Measurement :

Test Site | Method Measurement Frequency Range U (dB) NOTE
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

Test Site | Method Measurerlgent Frequency Ant. U > (dB) NOTE
ange H/V
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V 3.86
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz \% 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14

Report No.: BTL-FCCP-1-1403C078A Page 9 of 673




3LL

3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless LAN Access Point
Brand Name HUAWEI

Model Name AP5030DN

Mode Different N/A

Product Description

Operation Frequency

Band 1:5150MHz~5250MHz
Band 2:5250MHz~5350MHz
Band 3:5470MHz~5725MHz

Modulation Type

OFDM

Bit Rate of Transmitter

11a:6/ 9/12/18/24/36/48/54Mbps
11n:up to 450Mbps
11ac up to 1300Mbps

Output Power (Max.)- Band 1
for 1TX

802.11a: 13.87 dBm
802.11n(20 MHz): 13.89 dBm
802.11n(40 MHz): 13.72 dBm
802.11ac(20 MHz): 13.76 dBm
802.11ac(40 MHz): 13.71 dBm
802.11ac(80 MHz): 2.61 dBm

Output Power (Max.)- Band 2
for 1TX

802.11a: 14.75 dBm
802.11n(20 MHz): 14.87 dBm
802.11n(40 MHz): 13.64 dBm
802.11ac(20 MHz): 14.76 dBm
802.11ac(40 MHz): 13.72 dBm
802.11ac(80 MHz): 2.69 dBm

Output Power (Max.)- Band 3
for 1TX

802.11a: 15.92 dBm
802.11n(20 MHz): 13.94 dBm
802.11n(40 MHz): 13.92 dBm
802.11ac(20 MHz): 13.84 dBm
802.11ac(40 MHz): 13.63 dBm
802.11ac(80 MHz):7.64 dBm

Output Power (Max.)- Band 1
for 2TX

802.11a: 14.20 dBm
802.11n(20 MHz): 14.05 dBm
802.11n(40 MHz): 13.88 dBm
802.11ac(20 MHz): 14.09 dBm
802.11ac(40 MHz): 14.14 dBm
802.11ac(80 MHz): 3.19 dBm

Output Power (Max.)- Band 2
for 2TX

802.11a: 15.09 dBm
802.11n(20 MHz): 15.10 dBm
802.11n(40 MHz): 14.00 dBm
802.11ac(20 MHz): 15.01 dBm
802.11ac(40 MHz): 14.08 dBm
802.11ac(80 MHz): 3.20 dBm

Output Power (Max.)- Band 3
for 2TX

802.11a: 16.08 dBm
802.11n(20 MHz): 14.05 dBm
802.11n(40 MHz): 14.13 dBm
802.11ac(20 MHz): 14.09 dBm
802.11ac(40 MHz): 14.10 dBm
802.11ac(80 MHz): 8.15 dBm
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Product Description

Output Power (Max.)- Band 1
for 3TX

802.11a: 14.68 dBm
802.11n(20 MHz): 14.75 dBm
802.11n(40 MHz): 14.19 dBm
802.11ac(20 MHz): 14.46 dBm
802.11ac(40 MHz): 14.34 dBm
802.11ac(80 MHz): 4.23 dBm

Output Power (Max.)- Band 2
for 3TX

802.11a: 15.70 dBm
802.11n(20 MHz): 15.79 dBm
802.11n(40 MHz): 14.28 dBm
802.11ac(20 MHz): 15.35 dBm
802.11ac(40 MHz): 14.31 dBm
802.11ac(80 MHz): 4.06 dBm

Output Power (Max.)- Band 3
for 3TX

802.11a: 16.78 dBm
802.11n(20 MHz): 14.57 dBm
802.11n(40 MHz): 14.48 dBm
802.11ac(20 MHz): 14.36 dBm
802.11ac(40 MHz): 14.52 dBm
802.11ac(80 MHz): 8.29 dBm

More details of EUT technical specification, please refer to the

User's Manual.

Power Source

Dc voltage supplied from adapter or PoE.
#1 Brand/ Model: HUAWEI / HW-120200U1W

Power Rating

I/P:AC 100-240V 50/60Hz 0.8A DC 12.0V 2.0A

Connecting I/O Port(s)

Please refer to the User's Manual
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

2. Channel List:

802.11a/802.11n(20 MHz) / 802.11ac(20 MHz)
Band 1 Band 2 Band 3
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 52 5260 100 5500 116 5580
40 5200 56 5280 104 5520 132 5660
44 5220 60 5300 108 5540 136 5680
48 5240 64 5320 112 5560 140 5700
802.11n(40 MHz) / 802.11ac(40 MHz)
Band 1 Band 2 Band 3
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
38 5190 54 5270 102 5510 134 5670
46 5230 62 5310 110 5550
802.11ac(80 MHz)
Band 1 Band 2 Band 3
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
44 5210 56 5290 106 5530
3. Table for Filed Antenna
Gain
Ant. Brand Model Name Antenna Type | Connector (dBi) Note
A Nippon C15N13Z100BB |Integral Antenna N/A 5.25 |TX/RX
Nippon C15N13Z100BB |Integral Antenna N/A 547 |TX/RX
C Nippon C15N13Z100BB |Integral Antenna N/A 523 |TX/RX

Note:

1. The EUT incorporates a MIMO function. Physically, the EUT provides three completed three
transmitters and three receivers (3T3R). all transmit signals are completely uncorrelated, then,
Direction gain = Ganr, that is Directional gain=5.47.

2. ANT A for 1TX was found to be the worst case and recorded.
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4.
Operating Mode
1TX 2TX 3TX
TX Mode

802.11a V (ANT A) V(ANTA+ANTB) |V (ANmT’f é;\lT B+
802.11n(20MHz) VANTA) | vianTA+ANTB) |V ANT A2 arer
802.11n(40MHz) V (ANT A) V(ANTA+ANTB) |V (ANL/Q; é;\lT B+
802.11ac(20MHz) VANTA) | vianTA+ANTB) |V ANT A2 arer
802.11ac(40MHz) V (ANT A) V(ANTA+ANTB) |V (ANL/Q; é;\lT B+
802.11ac(80MHz) V (ANT A) V (ANTA+ANTB) |V (ANTA/;&+ é;\lT B+
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Test Mode Description
TX 802.11a Mode / CH36, CH40, CH48(Band 1)
Mode 1 TX 802.11a Mode / CH52, CH56, CH64(Band 2)

TX 802.11a Mode / CH100, CH116, CH140(Band 3)
TX 802.11n(20 MHz) Mode / CH36, CH40, CH48(Band 1)
Mode 2 TX 802.11n(20 MHz) Mode / CH52, CH56, CH64(Band 2)
TX 802.11n(20 MHz) Mode / CH100, CH116, CH140(Band 3)
TX 802.11n(40 MHz) Mode / CH38, CH46 (Band 1)
Mode 3 TX 802.11n(40 MHz) Mode / CH54, CH62 (Band 2)
17X 802.11n(40 MHz) Mode/CH102, CH110, CH134(Band 3)
TX AC 20M Mode / CH36, CH40, CH48 (Band 1)
Mode 4 TX AC 20M Mode / CH52, CH56, CH64 (Band 2)
TX AC 20M Mode / CH100, CH116, CH140 (Band 3)
TX AC 40M Mode / CH38, CH46 (Band 1)
Mode 5 TX AC 40M Mode / CH54, CH62 (Band 2)
TX AC 40M Mode / CH102, CH110, CH134 (Band 3)
TX AC 80M Mode / CH42 (Band 1)

Mode 6 TX AC 80M Mode / CH58 (Band 2)
TX AC 80M Mode / CH106 (Band 3)
Mode 7 TX Mode

The EUT system operated these modes were found to be the worst case during the
pre-scanning test as following:

For Conducted Test
Final Test Mode Description
Mode 4 TX Mode
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For Radiated Test

Final Test Mode Description
TX 802.11a Mode / CH36, CH40, CH48(Band 1)
Mode 1 TX 802.11a Mode / CH52, CH56, CH64(Band 2)

TX 802.11a Mode / CH100, CH116, CH140(Band 3)
TX 802.11n(20 MHz) Mode / CH36, CH40, CH48(Band 1)
Mode 2 TX 802.11n(20 MHz) Mode / CH52, CH56, CH64(Band 2)
TX 802.11n(20 MHz) Mode / CH100, CH116, CH140(Band 3)

TX 802.11n(40 MHz) Mode / CH38, CH46 (Band 1)
Mode 3 TX 802.11n(40 MHz) Mode / CH54, CH62 (Band 2)
TX 802.11n(40 MHz) Mode/CH102, CH110, CH134(Band 3)

TX AC 20M Mode / CH36, CH40, CH48 (Band 1)

Mode 4 TX AC 20M Mode / CH52, CH56, CH64 (Band 2)

TX AC 20M Mode / CH100, CH116, CH140 (Band 3)
TX AC 40M Mode / CH38, CH46 (Band 1)

Mode 5 TX AC 40M Mode / CH54, CH62 (Band 2)

TX AC 40M Mode / CH102, CH110, CH134 (Band 3)

TX AC 80M Mode / CH42 (Band 1)
Mode 6 TX AC 80M Mode / CH58 (Band 2)
TX AC 80M Mode / CH106 (Band 3)

Note: For Radiated Below 1G test, the 802.11a mode is found to be the worst case and
recorded.

3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product
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1TX
Test software version Cart
Frequency (MHz) 5180 5200 5240
802.11a 11 15 15
Frequency (MHZz) 5260 5280 5320
802.11a 15 16 10
Frequency (MHz) 5500 5580 5700
802.11a 13 17 9
1TX
Test software version Cart
Frequency (MHZz) 5180 5200 5240
802.11n(20 MHz) 11 15 15
Frequency (MHZz) 5260 5280 5320
802.11n(20 MHz) 15 16 10
Frequency (MHZz) 5500 5580 5700
802.11n(20 MHz) 12 15 9
1TX
Test software version Cart
Frequency (MHZz) 5190 5230
802.11n(40 MHz) 11 15
Frequency (MHz) 5270 5310
802.11n(40 MHz) 15 11
Frequency (MHz) 5510 5550 5670
802.11n(40 MHz) 15 15 14
1TX
Test software version Cart
Frequency (MHZz) 5180 5200 5240
802.11ac(20 MHz) 11 15 15
Frequency (MHZz) 5260 5280 5320
802.11ac(20 MHz) 15 16 10
Frequency (MHZz) 5500 5580 5700
802.11ac(20 MHz) 11 15 9
1TX
Test software version Cart
Frequency (MHz) 5190 5230
802.11ac(40 MHz) 11 15
Frequency (MHz) 5270 5310
802.11ac(40 MHz) 15 10
Frequency (MHz) 5510 5550 5670
802.11ac(40 MHz) 15 15 14
1TX
Test software version Cart
Frequency (MHz) 5210 5290 5530
802.11ac(80 MHz) 4 4 9
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2TX
Test software version Cart
Frequency (MHz) 5180 5200 5240
802.11a 8 12 12
Frequency (MHZz) 5260 5280 5320
802.11a 12 13 7
Frequency (MHz) 5500 5580 5700
802.11a 10 14 6
2TX
Test software version Cart
Frequency (MHZz) 5180 5200 5240
802.11n(20 MHz) 8 12 12
Frequency (MHZz) 5260 5280 5320
802.11n(20 MHz) 12 13 7
Frequency (MHZz) 5500 5580 5700
802.11n(20 MHz) 9 12 6
2TX
Test software version Cart
Frequency (MHZz) 5190 5230
802.11n(40 MHz) 8 12
Frequency (MHz) 5270 5310
802.11n(40 MHz) 12 8
Frequency (MHz) 5510 5550 5670
802.11n(40 MHz) 12 12 11
2TX
Test software version Cart
Frequency (MHZz) 5180 5200 5240
802.11ac(20 MHz) 8 12 12
Frequency (MHZz) 5260 5280 5320
802.11ac(20 MHz) 12 13 7
Frequency (MHZz) 5500 5580 5700
802.11ac(20 MHz) 8 12 6
2TX
Test software version Cart
Frequency (MHz) 5190 5230
802.11ac(40 MHz) 8 12
Frequency (MHz) 5270 5310
802.11ac(40 MHz) 12 7
Frequency (MHz) 5510 5550 5670
802.11ac(40 MHz) 12 12 11
2TX
Test software version Cart
Frequency (MHz) 5210 5290 5530
802.11ac(80 MHz) 1 1 6
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3TX
Test software version Cart
Frequency (MHz) 5180 5200 5240
802.11a 6 10 10
Frequency (MHz) 5260 5280 5320
802.11a 10 11 5
Frequency (MHz) 5500 5580 5700
802.11a 7 12 4
3TX
Test software version Cart
Frequency (MHZz) 5180 5200 5240
802.11n(20 MHz) 6 10 10
Frequency (MHZz) 5260 5280 5320
802.11n(20 MHz) 10 11 5
Frequency (MHz) 5500 5580 5700
802.11n(20 MHz) 7 10 4
3TX
Test software version Cart
Frequency (MHz) 5190 5230
802.11n(40 MHz) 6 10
Frequency (MHz) 5270 5310
802.11n(40 MHz) 10 6
Frequency (MHz) 5510 5550 5670
802.11n(40 MHz) 10 10 9
3TX
Test software version Cart
Frequency (MHZz) 5180 5200 5240
802.11ac(20 MHz) 6 10 10
Frequency (MHz) 5260 5280 5320
802.11ac(20 MHz) 10 11 5
Frequency (MHZz) 5500 5580 5700
802.11ac(20 MHz) 6 10 4
3TX
Test software version Cart
Frequency (MHz) 5190 5230
802.11ac(40 MHz) 6 10
Frequency (MHz) 5270 5310
802.11ac(40 MHz) 10 5
Frequency (MHZz) 5510 5550 5670
802.11ac(40 MHz) 10 10 9
3TX
Test software version Cart
Frequency (MHZz) 5210 5290 5530
802.11ac(80 MHz) 0 0 4
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Radiated TX Mode:

—— e ——— ———— — — — — ——

R ———

E-1

- e -y

C-1 RJ45 Cable

E-2
NOTEBOOK
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3.5 DESCRIPTION OF SUPPORT UNITS

configuration during the tests.

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

Item| Equipment Mfr/Brand Model/Type No. FCCID Series No. |Note
E-2| NOTEBOOK HP HP NB 331 DOC N/A

Item | Shielded Type | Ferrite Core Length Note

C-1 NO NO 10m
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz)
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 -46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back

and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall

length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.
4.1.3 DEVIATION FROM TEST STANDARD

No deviation
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4.1.4 TEST SETUP

/Rf:fermceGroundPlanﬂ
—m———— <
EUT Test Receiver
40ecm i ot

B0em
LIS N
’I h L] Ll
\Horizaﬁo‘ll
Reference Ground Plane

I

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Mode mode.

4.1.6 EUT TEST CONDITIONS

Temperature: 25°C
Relative Humidity: 55%
Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of"Note ;. If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn't perform.In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured.

(2) Measuring frequency range from 150KHz to 30MHz.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall

within the restricted band specified on 15.205(a) and RSS-210 section 2.2&A8.5, then the
15.209(a) and RSS-Gen limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

Frequencies o Equivalent Field Strength
EIRP Limit (dBm)

(MHz) at 3m (dBuV/m)
5150~5250 -27 68.3
5250~5350 -27 68.3
5470~5725 -27 68.3
5725~5825 -27 68.3

-17 78.3

NOTE: The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength:
- 1000000+30P

3 puV/m, where P is the eirp (Watts)
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4.2.2 TEST PROCEDURE

a. The measuring distance of at 1.5m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
Radiated Emission Test Set-Up Frequency30 - 1000MHz
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Radiated Emission Test Set-Up Frequency Above 1 GHz

Radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

I Receiver

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9K TO 30MHz)
Please refer to the Attachment B

4.2.8 TEST RESULTS (BETWEEN 30 TO 1000 MHz)
Please refer to the Attachment C.

Remark:

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz.

(2) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn't perform.

(3) Measuring frequency range from 30MHz to 1000MHz.

(4) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table.

4.2.9 TEST RESULTS (ABOVE 1000 MHz)
Please refer to the Attachment D.

Remark:

(1) Spectrum Setting : 30MHz — 1000MHz , RBW= 100KHz, VBW=100KHz, Sweep time = 200
ms. 1GHz- 40GHz, RBW= 1MHz, VBW= 1MHz, Sweep time = Auto

(2) All readings are Peak unless otherwise stated AV in column of TNote ; . Peak denotes
that the Peak reading compliance with the AV Limits and then AV Mode measurement didn'‘t
perform.

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission .

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axes:

“X” - denotes Laid on Table ; "Y” - denotes Vertical Stand ; "Z” - denotes Side Stand

(7) During the measurements above 1GHz it is taken care of that the EUT is always within the

3dB cone of radiation BW of the used antenna.
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5.26dB SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E

- Frequency Range
Test Item Limit (MHz) Result

5150MHz~5250
26 dB Bandwidth | - 5250MHz~5350 PASS
5470MHz~5725

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameters | Setting
Attenuation Auto
Span Frequency > 26dB Bandwidth
RB 300 kHz
VB 1000 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

c. Measured the spectrum width with power higher than 26dB below carrier
5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60HZ

5.1.6 TEST RESULTS
Please refer to the Attachment E.
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6. MAXIMUM CONDUCTED OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Part15, Subpart E
Test ltem Frequ?l\r)chyZ;?ange Limit Result
not exceed the lesser of
50 mW (17dBm)
5150 - 5250 or 4 dBm + 10log B PASS
(FCC Part15, Subpart E)
not exceed the lesser of
200 mW (23dBm)
Conducted Output 5150 - 5250 or 10+ 10log B, PASS
Power (RSS-210: 2010)
not exceed the lesser of
5250 - 5350 250 mW (24dBm) or 11 PASS
dBm + 10log B
not exceed the lesser of
5470 - 5725 250 mW (24dBm) or 11 PASS
dBm + 10log B

Note: where “B” is the 26 dB emissions bandwidth in MHz.

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below,
b.

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth
Span Frequency .
(EBW) of the signal
RBW =1 MHz.
VBW = 3 MHz.
Detector RMS
Trace Max Hold
Sweep Time auto

b. Test was performed in accordance with method of KDB 789033 DO1.
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6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
. Frequency Range
Test ltem Limit (MHz) Result
Antenna conducted 5150 - 5250
Spurious Emission -27 dBm/1MHz 5250 — 5350 PASS
P 5470 — 5725

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
RB 1000 kHz
VB 1000 kHz
Trace Max Hold
Sweep Time Auto

7.1.2 DEVIATION FROM STANDARD

No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60HZ

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
. Frequency Range
Test ltem Limit (MHz) Result
p Spectral 4 dBm 5150 - 5250 PASS
°W§;nsﬁf° ra 11 dBm 5250 - 5350 PASS
y 11 dBm 5470 - 5725 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below,

b. Spectrum Parameter Setting

Attenuation Auto

Span Frequency Encompass the entire emissions bandwidth (EBW) of
the signal

RB =1 MHz.

VB > 3 MHz.

Detector RMS

Trace Max Hold

Sweep Time Auto

8.1.2 DEVIATION FROM STANDARD

No deviation.

8.1.3 TEST SETUP

EUT

SPECTRUM

8.1.4 EUT OPERATION CONDITIONS

ANALYZER

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55%

8.1.6 TEST RESULTS
Please refer to the Attachment H.

Test Voltage: AC 120V/60HZ
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9. PEAK EXCURSION MEASUREMENT

9.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
. Frequency Range
Test Item Limit (MH2) Result
Peak E i 5150 - 5250 PASS
I\jzasu)grjrzzlr?tn 13 dB 5250 - 5350 PASS
5470 - 5725 PASS

9.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b.

c. Peak Trace: Set RBW =1 MHz,

the block diagram below,

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of

the signal
RB 1000 kHz (Peak Trace) / 1000 kHz (Average Trace)
VB 3000 kHz (Peak Trace) / 3000 kHz (Average Trace)
Detector Peak (Peak Trace) / RMS (Average Trace)
Trace Max Hold
Sweep Time 60s

trace average across 100 traces in power averaging mode.

9.1.2 DEVIATION FROM STANDARD

No deviation.

VBW = 3 MHz with peak detector and maxhold settings.
d. Average Trace: set RBW = 1 MHz, VBW = 3 MHz with RMS detector and
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9.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

9.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

9.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60HZ

9.1.6 TEST RESULTS
Please refer to the Attachment I.
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10. FREQUENCY STABILITY MEASUREMENT

10.1 APPLIED PROCEDURES /LIMIT

FCC Part15, Subpart E 15.407(g)

Test ltem

Frequency Range

Limit (MHz) Result

5150 — 5250 PASS

Frequency Stability Sup;‘;'fs'e:];r‘]:;f 5250 — 5350 PASS
5470 — 5725 PASS

10.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b.

Spectrum Parameter Setting

Attenuation

Auto

Span Frequency

Entire absence of modulation emissions bandwidth

RB 10 kHz
VB 10 kHz
Sweep Time Auto

nominal value.

No deviation.

d. user manual temperature is 0°C~50°C.

10.1.2 DEVIATION FROM STANDARD

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
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10.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

10.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

10.1.5 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60HZ

10.1.6 TEST RESULTS
Please refer to the Attachment J.
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11. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 29, 2015
2 LISN R&S ENV216 101447 Mar. 29, 2015
3 Test Cable N/A C_17 N/A Mar. 14, 2015
4| SMIEST R&S ESCS30 | 833364/017 | Mar. 29, 2015
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 29, 2015

Radiated Emission Measurement

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 29, 2015
2 Amplifier HP 8447D 2944A09673 Mar. 29, 2015
3 Receiver AGILENT N9038A MY52130039 | Aug. 24, 2014
4 Test Cable N/A C-01_CBO03 N/A Jul. 02, 2014
5 Antenna ETS 3115 00075789 Mar. 29, 2015
6 Amplifier Agilent 8449B 3008A02274 Mar. 29, 2015
7 Receiver AGILENT N9038A MY52130039 | Aug. 24, 2014
8 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
9 Controller CT SC100 N/A N/A
10 Horn Antenna EMCO 3115 9605-4803 Mar. 29, 2015
11 | Broad-Band Hom | o oobeck | BBHA9170 | 9170319 | Feb. 22, 2015

Antenna
12 A‘/’f"e Loop R&S HFH2-Z2 | 830749/020 | Mar. 29, 2015
ntenna
26dB Spectrum Bandwidth Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 11, 2014
Maximum Conducted Output Power Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 11, 2014
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Antenna Conducted Spurious Emission Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 11, 2014

Power Spectral Density Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 11, 2014

Peak Excurison Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 11, 2014

Frequency Stability Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 11, 2014
o | Precision Oven HOLINK H-T-1F-D | BA03101701 | May. 25, 2014

Tester

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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12. EUT TEST PHOTOS

Conducted Measurement Photos
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Radiated Measurement Photos
9KHz~30MHz
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Radiated Measurement Photos
30~1000MHz
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Radiated Measurement Photos
Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode : TX Mode

B0.0 dBuW

Line

T
‘H\K‘\M_\

MM Wﬁwm%ﬁ st

0.150 05

[MHz]

Reading Comeczt Measure-

Mo. Mk, Freq.  Level Factor ment Limit  Ower
MHz dBul dB d3ul dBuV dB Detector Comment
1 0.1655 2 9.63 42 34 6518 2284 poak
2 * 01970 3229 965 4194 6374 -2180 peak
3 0.2086 30.21 9.65 39.66 63.26 -23.40 pPesak
4 02338 2749 965 714 6210 -2496  peak
5 5.6680 2340 9.94 3334 60.00 -26.66 peak
6 188576 2581 10.26 3607 6000 -2393  peak
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Test Mode : TX Mode |

Neutral
800 dBuw

/

N.__‘“\-‘-_‘\‘-
1 K“““-M I
i
40 3
5
wwﬂﬁh’”w W ”\-\L\
o
0.150 05 [HHz] 5 Z0.000
Reading Comect Measure-
Mo. Mc.  Freq.  level Facdor ment Limit - Over

MH= AP AR AR AR AR Metertor Comiment
01578 3594 970 4564 E558 -199  peak
01970 3077 971 4048 B3.74 -2326  peak

e B ]

1
2
3 0.2320 2771 .71 3r42 B238 -2455 peak
4 47148 2277 9.95 3272  E6.00 -2328  peak
hH
6

T

fobdl 2440 1005 3445 000 -Z2555  peak
* 1BaTeE 3122 1043 4165 60.00 -1835 peak
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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|Test Mode: |TX Mode

Freq. Ant. | Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

0.0089 0° 26.32 24.30 50.62 128.62 -78.00 AV
0.0089 0° 30.19 24.30 54.49 148.62 -94.13 PK
0.0256 0° 22.85 23.94 46.79 119.43 -72.64 AV
0.0256 0° 25.37 23.94 49.31 139.43 -90.12 PK
0.0382 0° 20.92 23.15 44.07 115.96 -71.89 AV
0.0382 0° 23.65 23.15 46.80 135.96 -89.16 PK
0.0652 0° 19.82 22.10 41.92 111.32 -69.40 AV
0.0652 0° 24.27 22.10 46.37 131.32 -84.95 PK
0.2639 0° 20.38 20.37 40.75 99.18 -58.43 AV
0.2639 0° 23.72 20.37 44.09 119.18 -75.09 PK
1.4864 0° 27.68 19.55 47.23 64.16 -16.93 QP
Freq. Ant. [ Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

0.0099 90° 18.56 24.30 42.86 127.67 -84.81 AVG
0.0099 90° 21.34 24.30 45.64 147.67 -102.03 PK
0.0224 90° 14.37 24.15 38.52 120.59 -82.07 AVG
0.0224 90° 16.68 24.15 40.83 140.59 -99.76 PK
0.0463 90° 19.72 22.64 42.36 114.30 -71.94 AVG
0.0463 90° 22.39 22.64 45.03 134.30 -89.27 PK
0.0774 90° 20.61 21.85 42.46 109.83 -67.37 AVG
0.0774 90° 23.53 21.85 45.38 129.83 -84.45 PK
0.3756 90° 20.29 20.10 40.39 96.11 -55.72 AVG
0.3756 90° 23.75 20.10 43.85 116.11 -72.26 PK
1.6719 90° 24.92 19.53 44.45 63.14 -18.69 QP

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below

the permissible value has no need to be reported.
(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);
(3) Limit line = specific limits (dBuV) + distance extrapolation factor.
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode : Band 1/TX 802.11a Mode 5180MHz |
Vertical
B0.0 dBuM/m
Y s m—
I ' g
-20
0000 127.00 224.00 121.00 41800 515.00 E12.00 70300 BG.00 1000.00 MEz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment Limut  Over

MHz dBul dB cBu\im dBuim dB Cetector Comment
* AT 4RN0 4347 -14 40 »mor 4000 1093 peak

1

2 949900 4423 727 2696 4350 -1654  peak
3 3753200 4103 1066 3037 4600 -1563  peak
4 600.3600 3975 -3.08 367 4600 -1433 peak
5
6

e I s Wa T 30 AG ol o f d ol | A min 17937 L
LUt MR P e b ) it BB LY L0 SO =hr 2 =i

874.8700 26.80 -248 3432 4600 -1168  peak
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Test Mode : Band 1/TX 802.11a Mode 5180MHz |
Horizontal
800 dBuwW/m
——
s * :
30 B
TR
-20
J0.mDo 127.00 22400 22100 +10.00 51500 C12.00 TO090D 000G O 100000 Mil=
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBul dB dBu\im dBulim dB Detector Comment
1 1493100 3616 1374 2242 4350 -2108  peak
2 * 3753200 4606 -1066 3540 4600 -1060  peak
3 6003600 33.20 -3.08 2512 4600 -2088  peak
4 624 6100 33.00 -6.86 2614 45600 -1986  peak
5 7497400 3390 -4.91 2899 4600 1701 peak
6 8748700 3547 -248 3299 4600 -1301 peak
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Test Mode : Band 1/TX 802.11a Mode 5200MHz |
Vertical
800  dBuW/m
) L 2 % ’1‘%
-20
30.000 127.00 224 .00 3100 500 515.00 E12.00 709.00 B06.00 100000 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBul dB cBu\/m dBulim dB Detector Comment
1 * 474600 4342 1440 2902 4000 -1098 peak
2 959600 4382 1707 2675 4350 -1675 peak
3 3753200 4086 -1068 3020 4600 -i1580  peak
4 6003600 3949 -3.08 3141 4600 -1459 peak
LY 624 6100 3504 -6.86 2818 4600 -1782 pesak
6 8748700 3677 -248 3429 4600 -1171 peak
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Test Mode : Band 1/TX 802.11a Mode 5200MHz |
Horizontal
80.0 dEuW/m
——
| ﬁ
30 3
1 % 4
=
-20
200000 127.00 224 0D 221.00 118.00 B 160D E12.00 T09.00 206D 1000.00 MH=z
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuV dB dBu\im dBuim dB Detector Commemnt
1 1454300 3580 1375 2205 4350 -2145  peak
2 % 3753200 4647 1066 35.81 4600 -1019  peak
3 6003600 3274 -3.08 b6 4600 -2134 peak
4 G624 6100 3210 -5.86 25 24 4600 -2076 peak
g 7497400 3453 -4.91 2962 4600 -1638 peak
6 8748700  36.88 -248 3440 4600 -1160 peak
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3LL

Test Mode : Band 1/TX 802.11a Mode 5240MHz |
Vertical
§0.0  dEuWIm
o C
o[k, 3 %3
-20
30000  127.00 224,00 321.00 +16.00 515.00 E12.00 709.00 B06.00 1000.00 MHz
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBul dB dBu\im dBulim dB Detector Comment
1 * 474600 4390 -1440 2950 4000 -1050  peak
2 940200 4484 1743 2741 4350 -16.09  peak
3 3753200 3979 1066 2913 4600 -16.87 peak
4 6003600 3878 -8.08 3070 4600 -1530  peak
5 6246100 3634 -6.86 2943 4600 -1652  peak
6 8748700 3670 -248 3422 4600 -1178  peak
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3LL

Test Mode : Band 1/TX 802.11a Mode 5240MHz |
Horizontal
§0.0  dBuWIm
I e —
2
™ — i , 2 :
; 2 i
-20
30000 127.00 224,00 32100 41800 515.00 E12.00 709.00 B06.00 1000.00 MHz
Reading Comsct Measure-
No. Mk. Freq.  Level Factor ~ment  Limit Over
MHz dBuV dB dBuVim  dBuVim  dB Detector  Comment
1 1696800 3575 1276 2299 4350 -2051  peak
2 * 3753200 4583 -1066 3522 4600 -10.78  peak
3 5004500 33971 103 2340 4600 -2260  peak
4 6246100 3266 -6.86 2580 4600 -2020  peak
5 7497400 3501 -4.91 3010 4600 -1590  peak
6 8748700 3546 -248 3293 4600 -13.02  peak
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3LL

Test Mode : Band 2/TX 802.11a Mode 5260MHz |
Vertical
800 dBuW/m
I —
— %
whog i %3
-20
30000 127.00  224.00 321.00 418.00 51500  E12.00 703.00 B06.00 100000 MHz
Reading Comect Measurs-
MNo. Mk. Freq. level Factor ment  Limit Over
MHz dBul dB dBu\/m dBulim dB Detector Comment
1 * 474600 4355 1440 2915 4000 -1085  peak
2 940200 4449 1743 2706 4350 -1644  peak
3 3753200 3944 -1066 2678 4600 -17.22  peak
4 6003600 3842 -3.08 3034 4600 -1566  peak
5 624 6100 3599 -5.36 2913 4600 -1687  peak
6 &74.8700 36.35 -248 33.87 4600 -1213 peak
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3LL

Test Mode : Band 2/TX 802.11a Mode 5260MHz |
Horizontal
$0.0  dBuV/m
N g
30 , . )
2 # "
-20
300000 127.00 224.00 321.00 +15.00 515.00 G12.00 709.00 B06.00 1000.00 MHz
Reading Comect Measure-
No. Mk. Freq. level Factor ment Limit Over
MHz dBuv dB dBu\im dBuim dB Dietector Comment
1 169.6800 3519 1276 2243 4350 -2107  peak
2 * 3753200 4532 1066 3466 4600 -1134 peak
3 E00.4500 331s 103 2284 4600 -2316  peak
4 624 6100 3210 -6.86 2524 4600 -2076 peak
5 7497400 34 45 -4.91 2954 4600 -1646 peak
6 8748700 3490 -248 3242 4600 -1358 peak
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3LL

Test Mode : Band 2/TX 802.11a Mode 5280MHz |
Vertical
800  dBuW/m
N . 5
30 4 3
o2 \
b
-20
30000 127.00  Z24.00 32100 +18.00 51500  G1200 70900 B06.00 100000 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment Limit Over
MHz dBul dB dBu\im dBulim dB Detector Comment
1 * 474600 4296 1440 2856 4000 -1144  peak
2 959600 4336 1707 2629 4350 1721 peak
3 677400 3811 -1253 2318 4350 -2032  peak
4 2753200 4040 1066 2974 4600 -1626  peak
5 €003600 3903 -3.08 3095 4600 -1505 peak
6 ET4.8700 363 -248 3383 4600 -1217  peak
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3LL

Test Mode : Band 2/TX 802.11a Mode 5280MHz |
Horizontal
§0.0  dBuv/m
I e X :
* , ‘ :
X &
-20
M0 127.00 22400 F21.00 +16.00 515.00 1200 705.00 B06.00 1000.00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment Limit Over
MHz dBul dE dBu\im dBulim dB Detector Comment
1 1725900 3493 1275 2218 4350 -21.32  peak
2 * 3753200 4618  -1066 3562 4600 -1048  peak
3 5004500 367 103 2136 4600 -2464  peak
4 624.6100 3.8 -6£.86 24.95 46.00 -M.05 peak
5 7497400 3424 -4.91 2933 4600 -1667 peak
6 748700 3659 -248 3411 4600 -11.89 peak
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3LL

Test Mode : Band 2/TX 802.11a Mode 5320MHz |
Vertical
80.0 dBuVW/m
o 5
30/ ) 2 * S
&
-20
30,000 127.00 224.00 321.00 418.00 515,00 E12.00 F09.00 806.100 100000 MHz
Reading Comect Measure-
MNo. Mk, Freq.  Level Factor  mont limit  Over
MHz dBuv dB dBu\im dBuvim dB Dietector Commenit
1 *  A7.4600 42 81 -14.40 28.41 4000 -1159 peak
2 94 9900 4357 72T 26.30 4350 -1720 peak
3 170.6500 3545 -12.73 2272 4350 -20.78 peak
4 3753200 4037 -10.66 29.71 4600 -16.29 peak
g 6003600 39.09 -3.08 31.01 4600 -1499 peak
6 8748700 36.14 -248 33.66 4600 -1234  peak
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3LL

Test Mode : Band 2/TX 802.11a Mode 5320MHz |
Horizontal
80.0 dEuW/m
—1 3
I =
30 :f': 2
Lz
0
300000 127.00 224,00 32100 +18.00 515.00 1200 709.00 B06.00 1000.00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuV dB dBul\im dBuim dB Detector Comment
1 1493100 3583 1374 2209 4350 -21.41 peak
2 1745300 3511 -12.78 2233 4350 -2117  peak
3 F 3¥R.3Z00 4573 -id.66 35.07 4600 -10.93 peak
4 6246100 3267 -6.86 25.81 4600 -2019 peak
g 7497400 3357 -4.91 2BB6 4600 -1734  peak
6 8748700 3514 -248 3266 4600 -1334 peak
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3LL

Test Mode : Band 3/TX 802.11a Mode 5500MHz |
Vertical
80.0 dBuV/m
_l—I
- %
%
-20
Joaoo 127.00 224.00 321.00 4+18.00 B15.00 E12.00 703.00 806100 1000.00 MHz
Reading Comect Measure-
Mo. Mk, Freq.  Level lacor ment Limit ~ Over
MHz dBuv dB dBu\fm dBu'im dB Detector Comment
1 * 474600 4131 -14.40 269 4000 -1309 peak
2 949900 4207 AT 2480 4350 -1370  peak
3 1706500 345 1273 2072 4350 278 peak
4 375.3200 937  -1068 2871 4600 -17.29 peak
5 600.3600 29.09 -3.08 3I1.Mm 4600 -1499 peak
[ A74 8700 IR 14 -7 4R PR 4R0ON 1334 peak
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3LL

Test Mode : Band 3/TX 802.11a Mode 5500MHz |
Horizontal
800  dBuwW/m
I——' 2
o 11
®
30 :E E
1 e |
o ES
-20
30,000 127.00 ZZ4.00 3FZ21.00 415.00 T15.00 1200 TO0300D S05.00 1000000 MHe
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBul dB dBu\m dBulim dB Detector Comment
1 1493100 3483 1374 2109 4350 -2241 peak
2 % 3753200 4473  -1066 3407 4600 -1193 peak
3 5004500 3250 1031 2219 4600 -2381 peak
4 624 6100 337 -b.Hb 2631 4600 -196Y peak
5 7AS 7400 3307 4N 2816 4600 1784 peak
6 8748700 3464 -248 3216 4600 -1384 peak
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3LL

Test Mode : Band 3/TX 802.11a Mode 5580MHz |
Vertical
800 dBuW/m
— 5 %
2 %
X3
&
-20
SU_ T&fF. U0 L2 U S0 415.U0 21U b1 Al HUb LA Tuuul MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Facor ment Limit Cver
MHz dBul dB dBu\/m dBulim dB8 Detector Comment
1 * 474600 4196 1440 2756 4000 -1244  peak
2 959600 4236 707 2529 4350 1321 peak
3 1852000 3BO3 13480 2243 4350 2107 peak
4 753200 3940 1066 2874 4600 -1726  peak
5 6003600 3853 -3.08 3045 4600 -1355  peak
6 8748700 353 -248 3283 4600 -1317  peak
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3LL

Test Mode : Band 3/TX 802.11a Mode 5580MHz |
Horizontal
80.0 dBuW/m
I—I
I e % 8
20 :
p &
% 3 "
-20
30,000 127.00 224.00 321.00 A18.00 515,00 E12.00 T09.00 806.100 1000000 MHz
Reading Comect Measure-
No Mk Freq Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuvim dB8 Dietector Comment
1 176.4700 415 -12.80 21.35 4350 -22.15 peak
2 * 3753200 4518 -10.66 3452 4600 -11.48 peak
3 500.4500 30.67 -10.31 20.36 4600 -2564 peak
4 624 6100 a0.81 -6.86 23.95 4600 -22.05 peak
5 749.7400 324 491 2833 4600 1767 peak
6 874 8700 J5.59 -248 331 4600 -12.89 peak
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3LL

Test Mode : Band 3/TX 802.11a Mode 5700MHz |
Vertical
80.0 dBuV/m
A i —
&
-20
Joaed 127.00 224.00 321.00 418.00 B15.00 E12.00 709.00 806100 1000.00 MHz
Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limnil  Owex
MHz dBuv dB dBu\fm dBu'im dB Detector Comment

1 474600 4105 1440 2665 4000 -1335 peak
2 1852000 3|11 -13.60 225 4350 -20.99 peak
3 2753200 644 10868 2778 4600 -1822 peak
4 €00.3600 3742 -3.08 2934 4600 -1666  peak
5 €24 6100 3649 -5.86 2963 4600 -1637 peak
& * ET4.8700 35.85 -248 3237 4600 1263  peak
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3LL

Test Mode : Band 3/TX 802.11a Mode 5700MHz |
Horizontal
800 dBuv/m
I e —
o ¢ : 3
! 2 4

-

30,000 127.00 22400 321.00 418.00 515.00 1200 T09.00 80600 1000.00 MWHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBuV o cBuVim  dBuVim  dB Detector  Comment
1668.7100 3608 -1285 2323 4350 -2027  peak
* 3753200 4382 1066 3316 4600 -1284  peak
5004500 3265 -10.31 2234 4600 -2366 peak
6246100  31.60 -6.86 2474 4600 -2126 peak

7497400 3495 491 3004 4600 1596 peak

LT S L

8748700 3440 -248 3192 4600 -1408 peak

| | ] | | =

Report No.: BTL-FCCP-1-1403C078A Page 65 of 673



3LL

ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11a Mode 5180MHz
Vertical
1160  dBuW/m
4

/ ™
3y L - .

E130.000 S140.00 51 50,00 515000 5170.00 5180.00 5130.00 5200.00 5210000 5230.00 MHz

P M=

Reading Comect Measure-
Mo. Mk, Freg. | evel Factor  ment Limit ~ Over

MHz dBaV 1B dBuVim  dBuVim  dB Detector  Comment
1 5150.000 621 4272 4893 7400 -2507 peak
2 5150.000 -139 4272 4133 5400 1267 AVG
3 * 5183700 4693 4280 8973 5400 3BTV AVG

4 X 5184.200 5423 42.80 97.03 TF4.00 2303 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11a Mode 5180MHz
Vertical
800 dBuv/m
%
1
A
40
oo

1000.000 4300.00 BEDOLDD

12F0000  1EE00.DD 20500000 2440000  28300.00  32200.00

ADO0D. 00 MHz

Reading Comect Measure-

No. Mk, Freq.  Level

Faclon el Limit Over

MHz dBul

dB dBuVim dBuVim dB

Detector Comment

1 * 10357.00 2654

16.02 4256 5400 -1144 AVG

2 1035800 35.15

16.02 5117 6830 -17.13

pezk
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11a Mode 5180MHz
Horizontal
1160 dBuW/n
3
]
, ’\
% f N
z S l\g._—
F6.0
§120.000 5140.00 515000 516000 SIF0.00 518000 519000 520000  5210.00 5230.00 MHz
Reading Comect Measure-
Mo. Mk.  Freaq. | evel Factar ment Limit  Cwer
MHz dBuV dB dBuV/m  dBuMim  dB Detector  Comment
1 5150.000 714 4272 4986 7400 -2414  peak
2 5150.000 -145 4272 41127 500 1273 AVG
T ¥ L1723 700 A 10 A7 78 oG am | 7400 oo an el
3 X B1737D EA10 4278 o5 8a 7400 22848 peak
4 * 5183400 4666 42 80 Ba46 5400 3546 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11a Mode 5180MHz
Horizontal
80.0 dEuW/m
%
z
=
40
L1 K]
1000.000 4500.00  $BO0.OD  12700.00 1GGO00.00 2050000 2440000 28300.00  32200.00 A0000. 00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuv dB dBu\im dBuvim dB Dietector Comment
1 10363.00 3590 16.02 5192 6830 -1638 pe=zk
2 * 1036300 2754 16.02 4356 400 -1044 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11a Mode 5200MHz
Vertical
116.0  dBu¥/m
1
=
2
76
26.0
5150.000 S160.00 5i70.00 518000 519000 520000 5210000 5220000  5230.00 5250.00 MHz
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBul dB dBu'/m dBu'im dB Detector Comment
1 X B195900 5817 4283  101.00 7400 27.00 peak
2 * B206200 50593 42 86 93.79 5400 3979 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11a Mode 5200MHz
Vertical
800 dBuW/m
;
*
ra
=
40
o0
A000, 00 MHz

1000.000 4300.00 EEDOLDD 1270000 1EE00.DD 20500000  24400.00 2B8300.00  32200.00

Reading Comect Measure-
Mo, Mik.  Freq. Level Factor ment Limit ~ Cwer

Mz dBul dB dBu\im dBulim dB Detector Comment

ECH T X =g =4 [=4 =y T (=5 =iyl 1% 2 e
addl ot [ e (RN B LR T LT pl ENUR | FEL'II\

27 1[14[]2.[]5 3052 1596 4648 5400 -752 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11a Mode 5200MHz
Horizontal
116.0  dEuW/m
z
®
]
76
36.0
5150.000 S160.00 S170.00  SIB0.00 519000 520000 521000 522000  5230.00 5250.00 MHz
Reading Comect Measure-
Mo Mk Freg Level Factor ment Limit  Ower
MHz dBuv dB dBu\im dBuvim dB Dietector Commenit
1 * B200.700 5160 42 84 94 44 5400 4044 AVG
2 X 5200900 5873 4284 10157 7400 2757 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11a Mode 5200MHz
Horizontal
800 dBuv/m
2
£
1
=
40
oo
1000000 430000 SE00.DD 12700000 16600.00 20500000 24400.00  28300.00 32200.00 A0000. 00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBul dB cBu\/m dBulim dB Detector Comment
1 = 10402.00 31.54 15.96 47.50 54.00 -6.50 ANVG

2 1[14[]5.[]5 39.86 1597 5683 6830 -1247  peak
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3LL

Orthogonal Axis : X
Test Mode : Band 1/ TX 802.11a Mode 5240MHz

Vertical
1160 dBuV/m

ha

v N

36.0
5190.000 5200.00 5210.00 522000 5230.00 5240.00 5250.00 526000 5270.00 5290.00 MHz
Reading Comect Measure-
No. Mk Freq. level Factor ment Limit  Over
MHz dBuV dE dBuVim  dBuVim dB Detector Comment

1 * 5236000 4972 4293 9265 5400 3365 AVG
2 X 5245700 5776 4295 10071 7400 2511 peak

Report No.: BTL-FCCP-1-1403C078A Page 75 of 673




3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11a Mode 5240MHz
Vertical

800 dBuv/m

g

1

®
40
oo

A0000. 00 MEz

1000.000 4500.00 HEDOLDD “2700.00  1EE00.00 20500000  24400.00 2B300.00  32200.00

Reading Comect Measure-
Mo, Ak,  Freq. Level Factor ment Limit  Owver

MHz dBul dB cBu\im dBuim dB Cetector Comment

ENEVi 1L O A Ac M4 EA M T a0 AN
pe_ . R ATy | P R e (LA

3 NN
2 1[14135.[!6 38.84 15.84 b468 6830 -1362 peak

Report No.: BTL-FCCP-1-1403C078A

Page 76 of 673



3LL

Orthogonal Axis : X
Test Mode : Band 1/ TX 802.11a Mode 5240MHz
Horizontal
116.0  dEuW/m
"
®
2
76
36.0
5190.000 5200.00 5210.00 522000 523000 5240000 525000 526000  5270.00 5230.00 MHz
Reading Conecl Measwie-
Mo, Mk Freq. Level Facior ment Limit  Ower
MHz dBuv dB cBu\im dBuvim dB Dietector Commenit
1 X B2A0E00 ERET 4294  101.51 7400 2751 peak
2 * 5240600 5124 42 94 94.18 5400 4018 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11a Mode 5240MHz
Horizontal
80.0  dBuW/m
2
=
I
W
40
oo
1000.000 4500.00  SB0OLOD 12700000 16G00.00 20500000 2440000 28300.00  32200.00 A0000. 00 MHz
Reading Comect Measure-
Bl-~ RAL Erom [ —— [ T, " | vt Mhoor
TR IR i LEvel raciorn et SRR Y
MHz dBuV dB dBul\im dBuim dB Detector Comment
1 * 1048200 3112 15.84 4696 R400 -7.04 AVG
2 10483.00 3948 15.84 £R32 668.30 -1298  peak
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5180MHz
Vertical
1160 dBuV/m
4
X
3
m m
1
X
2 \
36.0
§130.000 5140.00 515000 516000 517000 513000 513000 520000  5210.00 5230.00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MH=z dBuv dB dBu\im dBu'im dB Dietector Comment
1 5150.000 6.05 4272 AB77T 7400 -2523 peak
2 5150.000 -1.43 4272 4129 5400 1271 AVG
3 * 5184800 43325 42 81 86.06 5400 3206 AVG
4 X 5185700 5236 42 81 9517 7400 2117 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5180MHz
Vertical
800  dBuV/m
&
1
a0 X
0.0
1000.000 4500.00  SE0O.O0 1270000 1660000 20500.00 Z24400.00 28300.00 32200.00 40000.00 MHz
Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul dB dBu\im dBulim dB Detector Comment
1 * 1036200 2541 16.02 4143 5400 -1257 AVG
2 10363.00 3402 16.02 5004 6830 -1826  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5180MHz
Horizontal
116D dBuV/m
1
b4
4
W
?B }
%
2
36.0
§130.000 514000 5i50.00 516000 517000 513000 519000 520000  5210.00 523000 MHz
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBu\/m dBulim dB Detector Comment
1 5150.000 713 4272 4985 7400 -2415  peak
2 5150.000 -1.38 4272 4134 5400 -12B6 AVG
3 X 5185200 5320 42 81 96.01 7400 2201 peak
4 * B1B5B00 4394 42 81 8675 5400 3275 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5180MHz
Horizontal
80.0 dEuW/m
&
z
=
40
0o
1000.000 4500.00  $B00.O0  12700.00 1GGO000 2050000  24400.00 28300.00  32200.00 40000, 00 MHz
Reading Comect Measure-
Mo, Mk Freqg. Level Facior ment Limit  Ower
MHz dBuv dB dBu\im dBuvim dB Dietector Commenit
1 1036400 3482 16.02 5084 6830 -1746  pesk
2 * 1036500 2644 16.02 42 46 5400 -1154 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5200MHz
Vertical
1160 dBuV/m
&
1
.\-:--—._Vd_._.—
TE

S/ N

360
S150.000 S160.00 570,00 S180.00 5150000 B200.00 B210000 522000 230,00 525000 MHz
Reading Comect Measurs-
Mo Mk = T Emrdrr N Limit  Ower
AT Rwaane L b LSyl 1 avi nrsnn
MHz dBuv dbB dBuV/m dBuvim dB Dietector Commenit

1T * 5194600 4692 4233 8975 5400 3BT AVG
2 X 5203300 5694 4235 9979 7400 2579  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5200MHz
Vertical

800 dBuv/m
l
2
=

Al

oo

1000.000 4300.00 BEDO.OD 12700.00  16EOOLOD  20500.00 2440000 2830000  32200.00

ADOOD. D0 MH=

Reading Comect Measure-
No. Mk. Freq.  Level Factor ment Limit Over

MHz dBuV dB dBu\im dBulim dB Detector Comment

1 10403.00 37.05 15.96 5301 6830 -1529  peak

7 * 1040500 2843 1597 4440 5400 -960 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5200MHz
Horizontal
1160 dBu¥/m
%
d_u_.__uﬂa—ll'-,_
TE
360
S150.000 S160.00 570,00 5180000 5180000 B200.00 5210000 B220.00 230000 5250000 MHz
Reading Comect Measure-
Mn ML Fron T [ e L imnit Over
LA L A=t B Level I~ A0 e L I
MHz dBul dE dBu\im dBulim dB Detector Comment
1 X 5195.000 5760 4283 10043 7400 2543 peak
2 * R206.000 4775 42 86 90.61 5400 3661 AVG

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X
Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5200MHz
Horizontal
80.0 dBuVSm
&
1
X
A0
LA}
10D, D00 4900, 100 £E00.00 12700.00 1GE00LDD 20500000 2440000 28300.00  32200.00 AQDOD. 00 MHz

Reading Comect Measure-

Factor —ment LMt OUver

No. Mk. Freq.  Level

Mz dEuV dB dBuvim  dBuvim  dB Detector  Comment
1 1040500 2945 1597 4542 5400 558 AVG
2 1[14[]?.[]@ 3775 15.95 5370 668.30 -1460 pezk

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5240MHz
Vertical
1160 dBuW/me
2
®
1
7
j/r ﬁik | I
6.0
5190000 5:00.00 521000 522000 523000 524000 525000 526000  5270.00 5290.00 MHz
Reading Comect Measure-
No. Mk. Freq.  Level Factor ment  Limit Owver
MHz dBuV dB dBuVim  dBuVim  dB Detector  Comment
1 * R34 R0 AR RS 4793 RG R2 RA0O0 3RARD BANG
2 X 5240700 5633 4295 9928 7400 2528  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5240MHz
Vertical

800 dBuv/m
%
2
*

40

oo

1000.000 4300.00 BEDOLDD 1270000 1EE00.00 20500000  24400.00 2830000  32200.00

ADO0D.00 MHz

Reading Comect Measure- = =
Mo, Mk. Freq. Level Faclor ment Limit  Cver

MHz dBul dB dBu\/m dBulim a8 Detector Comment
4 AnAD BT T AC OA CyCC Co iC 7C .
1 1U40 a0 1004 ca Pl la Lol I N ] pean

2.00
2" 1[14135.[]5 26.03 15.84 4387 5400 1013 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5240MHz

T1E.0  dBuW/m

Horizontal

76
6.0
S1D0.000 520000 S210.00 S220000 522000 250000 S200.00 S270L00 200,00 Mll=
Reading Comect Measure-
Mo. Mk. Freq.  Level Faclor  ment Cver
MHz dBuv dB dBuV/m dB Dietector Comment
1 X 5245100 5749 425 10044 26.44 peak
2 " B246200 4731 42 S5 90.76 3676 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(20 MHz) Mode 5240MHz
Horizontal

800 dBuVSm
L
2
2
=

A0

oo

1000, D00 4300, 100 B300.00 12700.00 1GE00LD0 20500000 24400.00 28300.00  32200.00 A0B0. 00 MHz

Reading Comect Measure-
No. Mk. Freq.  Level Factor ment  Limit  Over
MHz dBv iB dBu\im dBuim dB Detector Comment

1 10483.00 37233 15.84 6317 6830 1513  pecak
2 " 1048300 2904 15.84 44 88 BM.00 812 ANVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5190MHz
Vertical
116D dBuwW/m
3
®
4
g Y
- o S ~
6.0
E0S0.000 5110.00 513000 515000 517000 513000 521000 523000 5250000 5230.00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment Limit Over
MHz dBv iB dBu\im dBuim dB Detector Comment
1 5150.000 7493 4272 5065 7400 -2335 peak
2 5150.000 -147 4272 41656 5400 -1235 AVG
3 X 5190.000 4911 4204 9215 7400 1015 peak
4 * 5202800 3960 4284 8244 5400 2844 AVG

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5190MHz
Vertical

800 dBuW/m
>
A
1

40 =

o0

1000.000 4300.00 EEDOLDD 1270000 1EE00.DD 20500000  24400.00 2830000  32200.00

ADODD. 00 MHz

Reading Comect Measure-
Mo, M. Frey. Level Factor ment Limit Ower

Mz dBul dB dBu\im dBulim dB Detector Comment

1T " 1036200 2431 1599 4030 5400 1370 AVG

2 1038500 3296 15.98 4394 6830 1936 peak

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5190MHz
Horizontal
1160 dBuV/m
3
=

. S

) z N

5090.000 5110.00 5130.00 S1E0L00 5170.00 5130.00 5210000 5238.00 5250.00 529000 MHz

Tk

Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m dBuvim dB Dietector Comment

1 E150 00N ARN3 47277 4RA7R 7400 -PRJF  peak
2 E150.000 -1.07 4272 41.65 400 1235 AVG
3 X 5175600 50.02 4275 S2.81 7400 1861 peak
4

* E203.200 4035 4285 8320 5400 2920 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5190MHz
Horizontal
800 dBuv/m
%
1
) W
oo

1000.000 4300.00 BEDOLDD 12700000 1EE00.00 20500000  24400.00  28300.00  32200.00

AD00D.00 MHz

Reading Comect Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Owver

MH=z dBulS dB cBuVim dBu'im 48 Distactor Commeant

1 * 1038200 2536 1599 4135 5400 -1265 AVG

2 1038500 33.74 15.98 4372 6830 -1858  peak

Report No.: BTL-FCCP-1-1403C078A

Page 94 of 673



3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5230MHz
Vertical
116.0  dEuW/m
2
b
1
7 HL
36.0 17
5120.000 515000 517000 519000 521000 523000 525000 2 5270.00  5290.00 533000 MHz
Reading Comect Measure- _
Mo, Mk Freqg. Level Facior ment Limit  Ower
MHz dBuv dB JBu\im dBuvim dB Dietector Comment
1 * E240800 4367 42 95 8662 400 3282 AVG
2 X 5242000 5314 42 95 96.09 7400 2209 peak

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5230MHz
Vertical
800 dBuv/m
%
1
=
40
oo
1000 000 430000 SE00.DD 12700000 16600LD0 20500000 24400.00  28300.00 32200.00 A0000. 00 MHz

Reading Comect Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Owver

MHz dBul dB dBu\im dBulim dB Detector Comment
1 * 10463.00 2740 15.88 4328 5400 -10.72 AVG
2 1046500 36.05 1587 5192 6830 -1638  pe=k
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5230MHz
Horizontal
1160 dBuV/m
;
®

T

) _/ N

5130.000 515000 S170.00 5190000 5210.00 5230.00 5250000 B270.00 5290.00 5330.00 MHz

Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over

MHz dBuV dB dBu\im dBulim dB Detector Comment
1 X 5223800 5455 42 90 9745 7400 2345 peak

2 * 5238000 4470 4293 8763 5400 3363 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX 802.11n(40 MHz) Mode 5230MHz
Horizontal
SO0 dBuW/m
2
R
1
®
40
00
1000000 450000 8800.00  2700.00 1GE00.00 2050000 2440000 25300.00 32200.00 4000000 Mk-2
Reading Comect Measure-
No. Mk.  Freq.  Level Factor ment Limit Over
MHzZ dBuv dB oBuvm dBuwvim dB Cetector Somment
1 * 1046200 2843 15.88 4431 5400 969 AVG
2 10463.00 3673 15.88 261 6830 -1569  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5180MHz
Vertical
160 dEuW/m
4
X
3
TE
X / i
—Fi_’_/_// \
6.0
§130.000 5140.00 515000  5160.00 517000 512000 519000 520000  5210.00 523000 MHz
Reading Comect Measure-
MNo. Mk Freg Lewvel actor mert Limit  Over
MHz dBuv dB cBu\/fm dBu'im dB Detector Comment
1 5150.000 8.09 4272 5081 6830 -1749 peak
2 5150000 152 4272 4120 5400 1280 AVG
3 " 5176300 4351 4278 86.29 5400 3229 AVG
4 X 5176900 5248 4278 9526 6830 2696  peak

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5180MHz

800 dBuW/m

s

2

1

40 ®
0.0

1000.000 4300.00 BEDOLDD 12700000 1EE00.00

AD00D.00 MHz

L _ Reading Comect Measure-
Mo. Mk. Freq.  Level Factor  ment

Kz cDul dDb dDuN
4 ar AT MmN I3 BT 4 My a0 0
1 UL g £330 1 U B e i LW ]

2 10354.[15 32.08 16.02 48.10
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3LL

Orthogonal Axis : X
Test Mode : Band 1/ TX ac(20 MHz) Mode 5180MHz

Horizontal
1160  dBuVM/m

d

6.0
§130.000 5140.00 515000  5IG0.00 517000 512000 519000 520000  5210.00 523000 MHz
Reading Comect Measure-
hil-  HKAL C o v N — . s | iwmeid Mrrr
WO k. ried. Level Facter  meni LifTHL VE
MHz dBuv dB dBu\/m dBu'im dB Detector Comment

1 5150.000 724 4272 4996 6330 -1834  peak
2 5150000 153 4272 4119 5400 -1281 AVG
3 X 5172100 52388 4278 9566 6830 2736  peak

4 * 5173400 4534 4278 B8.12 5400 3412 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5180MHz
Horizontal

80.0 dBuV/m
|
X
Fa

A0 =

oo

1000. 000 4300.00 BEDOLDD 12700000 1EEOOLDD  20500.00  24400.00 2830000  32200.00 AD00D.00 MHz

Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit Over

MHz dBul dB dBu\im dBulim dB Detector Comment
1 1036400 3274 16.02 4876 6830 -1954 peak
2 * 10366.00 2433 16.01 4034 5400 -1366 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5200MHz
Vertical
116D dBuv/m
1
X
2
¥
7 )
6.0
5150000 SIG0.00  §170.00  5180.00 5159000 520000 521000 522000  5230.00 5250.00 MHz
Heading Comect Measure-
No. Mk.  Freq.  Level Factor ment Limit Over
MH=z dBuV dB dBu\/m dBu'im Detector Comment
1 X 5206400 5703 42 86 9989 6830 3159  peak
2 * LB206500 4854 42 86 9140 5400 3740 AVG

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5200MHz
Vertical

80.0 dBuV/m

&

1
a0 )1
LIN1]

A0MB0. 00 MH=

1000.000 4300.00 BEDOLDD 1270000 1EE00.D0 20500000  24400.00 28300.00  32200.00

Reading Comect Measure-

Mo Mk Fren — [ N Limit Ower
AT bwaan e L b [ b 1 ave nirnn
MHz dBul dB diBu\/m dBulim dB Detector Comment

1 * 1040300 2635 15.96 4231 5400 -1168 AVG

2 1[14[]6.[]5 34.97 1597 5094 6830 -1736  peak

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5200MHz
Horizontal
M1ED  dBu¥/m
2
-
1
TE

|\
m _/ N

5150.000 S160.00 517000 518000 5130.00 520000 5210.00 5220.00 5230.00 5250.00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MH=z dBuV dB dBu\im dBuim dB Dietector Comment
1 * 5206400 4851 42 86 9137 5400 3737 AVG
2 X R207.000 72T 4286 10013 6830 31.83 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5200MHz
Horizontal

80.0 dBuV/m
2
1
=

Al

LIN1]

1000.000 4300.00 BEDOLDD 12700.00

ADO0D. 00 MHz

Reading Comect Measure-

No. Mk.  Freq. Level Factor

MHz dBuV dB

1 * 10403.00 2733 15.96

2 1[14[]5.[]5 35.62 1597

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5240MHz
Vertical
1160 dBuV/m
2
1
TE

) _/ N

5190.000 5200.00 S210.00 522000 5230.00 5240.00 5250.00 5260.00 5270.00 5290.00 MHz

o _ Reading Comect Measure- = = _
No. Mk.  Freq. Level Facior ment Limit  Uwver

MHz dBul dB dBu\/m dBulim a8 Detector Comment
A £ ™V oniny AT AT Ty (o Ta eyl Ca nn b i wr 4 AL P
1 oL Uy i .32 Ot JF JULET 25 U J0ELT Avia

2 X 5235700 5551 4253 9944 6830 3114  peak
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5240MHz
Vertical
80.0  dBuW/m
)
-
1
p b
0.0
1000000 450000  ©B00.00 12700000 1GEOO.D0  20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuvim dB Dietector Comment
1 * 1048200 2598 15.84 4182 5400 1218 AVG
2 10485.00 3463 15.84 5047 6830 -1783  peak

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X
Test Mode : Band 1/ TX ac(20 MHz) Mode 5240MHz
Horizontal
1160 dBuv/m
2
®
1
TE
6.0
5190000 520000 521000 522000  5230.00  5240.00 525000 526000 527000 523000 MHz
Reading Comect Measurs-
No. Mk. Freq.  Level Factor ~ment  Limit Over
MHz dBuv db dBu\'m dBu'im dB Detector Comment
1 * 5233400 4885 4292 9177 5400 37T AVG
2 X 5235000 57N 4293 9994 6830 3164  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(20 MHz) Mode 5240MHz
Horizontal
80.0  dBuV/m
|
X
2
=
40
nn
1000.000 4500.00  £B00.00 1270000 1660000 20500.00 24400.00 26300.00  32200.00 4000000 MHz
o _ Reading Comect Measure- =~
Mo. Mk.  Freq.  Level Factor  ment Lmit - Uver
MHzZ deuv dk dBuvim dBuvim dg Lretector Comment
aC 34 A4C oA C4 no g n s 1 47T 37 o L

S E5 [ 1.0 Do .U il [ (Rl

3.00
2" 1[14135.[]5 26.94 15.84 4276 5400 -M22 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5190MHz
Vertical
160  dBuv/m
%

&0
5090.000 5110.00 5130.00 S150.00 5170.00 5130.00 5210.00 5230.00 5250.00 5290.00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Lt Over

MHz dBuV o dBuMim  dBuVim  dB Detectr  Comment
1 5150.000 8.19 4272 5091 6830 -1739 peak
2 5150000 125 4272 4147 00 1253 AVG
3 * big6e0D 4131 42 81 8412 5400 3012 AVG
4 X 5167.000 4589 42 81 9270 6830 2440  peak
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5190MHz
Vertical
§0.0  dBuV/m
%
AD 1
%
0.0
1000.000 480000  £B00.00 1270000 (GG00.00 2050000 2440000 Z0300.00  32200.00 40000, 00 MHz
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit Over
MH=z dBuV dB dBu\im dBu'im dB Distector Comment
1 * 10384.00 2237 1598 3825 5400 -1575 AVG
2 10386.00 3084 1598 4682 6830 -2148  peak
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3LL

Orthogonal Axis : X
Test Mode : Band 1/ TX ac(40 MHz) Mode 5190MHz

Horizontal
1160  dBuVM/m

k]
Fi
1 1
=
2 \
36.0
5090.000 511000 513000 515000 5170.00  5130.00 521000 523000  5250.00 529000 MHz
Reading Comect Measure-
hil-  HKAL C o v N — . s | iwmeid Mrrr
L VIR [ - Level racior menit LA R =]

MHz dBul dB dBu\m dBulim dB Detector Comment
1 5150.000 7.10 4272 4987 B30 -1843 pesak

2 5150000  -1.28 4272 4144 5400 1256 AVG
3 * 5186600 4122 42 81 8403 5400 3003 AVG

4 X 5202800 5027 4284 9311 6830 2481 peak

Report No.: BTL-FCCP-1-1403C078A Page 113 of 673



3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5190MHz
Horizontal
80.0  dBuW/m
%

w0 %

0.0

1000 00k 430000 SE00 DD 12n0.00 1GE600.00 20000 Z4400. 00 25300, 00 S2200.00 40D 00 MH =

Reading Comect Measure-
No. Mk. Freq.  Level Facor ment Limit Over
MHz dBul dB dBu\/m dBulim dB8 Detector Comment

1 10385.00 3165 1598 4763 6830 -2067  peak

2 * 1038500 2328 1598 3926 5400 -1474 AVG

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5230MHz
Vertical
1160 dBu/m
%

-

: N

) —/ N

5130.000 %150.00 5170.00 513000 5210.00 5230.00 5260000 52ro.n0 5290.00 5330.00 MHz

Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over

MHz dBuV dB dBu\im dBulim dB Detector Comment
1 * 5233400 4467 4292 8759 5400 3359 AVG
2 X 5234200 53m4 4292 9656 6830 2826 peak
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5230MHz
Vertical
80.0 dEuW/m
4
2
a0 ®
0o
1000.000 4500.00  $B00.O0  12700.00 1GGO00.00 2050000  24400.00 28300.00  32200.00 40000, 00 MHz
Reading Comect Measure-
Mo, Mk Freg Level Facior ment Limit  Ower
MHz dBuv dB dBu\im dBuvim dB Dietector Commenit
1 1046300 3398 15.88 1986 6830 -1844  pesk
2 * 1046500 2536 1587 123 B400 1277 AVG

Report No.: BTL-FCCP-1-1403C078A
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5230MHz
Horizontal
1160 dBuW/m
X

TG
36.0
5130.000 515000 S170L00 5190000 5210.00 5230.00 5260000 B270.00 5290.00 5330.00 MHz

Reading Comect Measure-
No. Mk. Freq. |evel Factor ment Limit Over

MHz dBuV dB dBu\im dBu'im dB Detector Comment
1 X 5232800 5365 4292 9657 6830 2827 peak

2 * 5233400 4610 4292 8902 5400 3502 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(40 MHz) Mode 5230MHz
Horizontal
B0 dBuV/n
1
-
2
" P
00
1000.000 4300.00  £800.00  (2700.00 16500.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
L _ Reading Conecl  Messure-
Mo. Mk Freq.  Level Factor ~ment LMt Uver
M-z dBuV dB dBu\m dBu'im dB Detector Comment
T 1046200 3468 1b08 5056 60.30 -1/./4  peak
2 " 1046500 2635 15.87 4222 5400 -1178 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 1/ TX ac(80 MHz) Mode 5210MHz
Vertical
116.0 dBu¥Sm
|
%
" a
X
2
.
5010000 5050.00 509000  5130.00 517000 521000 525000 529000 533000 541000 MHz
Reading Comect Measure-
No. Mk.  Freq.  level Facior ment Limit Cver
MHZ dBunv db dBuvim dBuvim daBe Dretector Comment
1 5150.000 576 4272 4848 6330 -1382  peak
2 5150000 149 4272 123 B400 1277 AVG
3 X 5234400 4113 4293 8406 6830 1576  peak
4 * B235600 222 4293 7515 5400 2115  AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(80 MHz) Mode 5210MHz
Vertical

80.0 dBuV/m
2
X

40 1
X

LIN1]

1000.000 4300.00 BEDO.OD 12700.00  |EE00.D0 20500000  24400.00  28300.00  32200.00

ADQD0.00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MH=z dBuv dB dBu\im dBu'im dB Dietector Comment

1 * 1042600 2075 1593 3668 5400 1732 AVG

2 1[142?.[]6 28.84 1593 4477 6830 -2353  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 1/ TX ac(80 MHz) Mode 5210MHz
Horizontal
1160 dBuV/m
i
1
TE
STAVATAY
poyr
A
2
360
S070.000 w050, 00 03000 5130000 170,00 B210.00 B260000 B290.00 5330000 5410,00 MHz

Reading Comect Measurs-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dE dBuVim  dBuVim dB Detector Comment

1 5150.000 711 4272 4983 6830 -1847  peak
2 5150.000 -1.46 4272 41.26 400 1274  AVG
3 X 5231.600 41.45 4292 84 41 6830 161 peak
4

* 5233600 3338 4292 7630 5400 2230 AVG
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3LL

Orthogonal Axis :

X

Band 1/ TX ac(80 MHz) Mode 5210MHz

Test Mode :
Horizontal
80.0  dBuW/m
%
40 2
=
0o
1000000 4S00.00  8E00.00 12700000 1GEO00.00 2050000 2440000 25380.00  32200.00 AD000.00 MHz
o B Reading Comect Measure- = =
Mo. Mk. Freq. level Facdor ment Limit  Over
BAH= AR AR AR i AR e AR Mietertor Crwrniment
1 1042500 2533 1553 4526 6830 -2304  peak
2 % 1042600  21.83 1593 76 H400 -1524 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 2/ TX 802.11a Mode 5260MHz
Vertical
1160 dBu/m
x
2
76
6.0
B 0.000 S220.00 230,00 240000 250,00 B260.00 R27T0.00 280,00 290,00 531000 MH=z
Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuvim dB Dietector Commenit
1 X bbb 600 af 23 43.00 10023 b 30 31.93 peak
2 * B265T700 4978 430 9279 5400 3879 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5260MHz
Vertical
80.0 dEuW/m
z
o
1
=
40
0o
1000.000 4500.00  $B00.O0  12700.00 1GGO00.00 2050000 2440000 28300.00  32200.00 40000.00 MHz
Reading Comect Measure-
o BA Freum 1 sl [ " | imit Cwvar
L . Py LEVE e win ] =gt bbb e
MHz dBuv dB cBu\im dBuvim dB Dietector Commenit

1 * 1062400 2975 1590 4565 5400 -B35 AVG
2 10627.00 3839 15.89 M25 6830 -14.02 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5260MHz
Horizontal
1160 dBuV/m
&
1
TE

By N

360
210000 5220.00 B230.00 S240.00 R250.0D B260.00 5270.00 B280.00 5290.00 531000 MHz
Reading Comect Measure-
Mo Mk = P Eorirr N Limit Ower
R, awasn. L LSyl T avas s
MHz dBuv dB dBuV/m dBuvim dB8 Dietector Comment

1 * B257200 50.88 4298 9386 5400 3986 AVG
2 X H257500 5918 4298 10216 6830 3386  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5260MHz
Horizontal
80.0  dBuW/m
z
®
I
b
40
0o
1000000 450000  ©EB00O0 12700000 1GEOO.D0  20500.00  24400.00 28300.00  32200.00 40000.00 MHz
Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuv dB dBuV/m dBuvim dB Dietector Comment
1 * 1052300 3074 15.90 4664 400 -7.36 AVG
2 10526.00 3915 15.89 55.04 66830 -1326  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5280MHz
Vertical
1160 dBuV/m
X
2
TE

s N

6.0
5230.000 B240.00 525000 525000 5270.00  5230.00  5230.00  5300.00  5310.00 533000 MHz
Reading Comect Measure-
No. Mk. Freq. level Factor ment Limit Over
MHz dBuv dB dBu\fm dBu'im dB Detectar Comment

1 X 5275100 58.80 4303 10183 6830 3353  peak
2 * 5285600 5060 4306 9366 5400 38[eE AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 2/ TX 802.11a Mode 5280MHz
Vertical
80.0 dEuW/m
1
®
s
=
40
0o
1000.000 4500.00  SE00.00 1270000 1660000 20500000 2440000 2B300.00  32200.00 40000, 00 MHz
Reading Comect Measure-
Mo, Mk Freg Level Facior ment Limit  Ower
MHz dBuV dB dBu\im dBuim dB Detector Commemnt
1 1056200 3915 16.00 BE1E  BB30 1315 pesk
2 * 1056300 3052 16.00 4652 5400 -7.48 AVG
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3LL

Orthogonal Axis :

X

Test Mode :

Band 2/ TX 802.11a Mode 5280MHz

T1E.0  dBuW/m

Horizontal

o M

TG
/\/}/_J H\\
360
5220.000 5240.00 5250100 526000 B270.00 B280.00 B290000 5300.00 53atouoo 5330,00 MHz
Reading Co Measure- )
Bl-~ RAL Erom [ —— [ T, " | vt Mhoor
TR IR . LEvel raciorn et L VR
MHz dBul dB dBu\im dBulim dB Detector Comment
1 X 5287000 5967 4306 10273 6830 3443 peak
2 * B2B7200 51.86 43.06 9492 5400 4092 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5280MHz
Horizontal
80.0  dBuW/m
1
=
I
®
40
oo
1000.000 450000  SB0OLOD 12700000 16G00.00 20500000 2440000 28300.00  32200.00 A0000. 00 MHz
Reading Comect Measure-
I~ AL Eroam [ s " | irit Mrar
PR VIR Y. LEVEl racior ment bl e
MHz dBuV dB cBul\im dBuim dB Detector Comment

1 10564.00  40.16 16.00 56.16 6830 -1214  peak
2 " 10564.00 3152 16.00 4752  H400 548  AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5320MHz

Vertical

T1E.0  dBuW/m

: /’\\/

o WO

) s S

5270000 S280.00 5230.00 530000 5210.00 5320.00 5330.00 5340.00 5350.00

53000 MHz

Reading Comect Measure-
No. Mk. Freq.  Level Facor ment Limit Cver

MHz dBul dB dBu\/m dBulim dB8 Detector Comment

X 5314700  51.85 43.12 9497 6830 2667  peak

* B325500 4467 43.15 8782 5400 3382 AVG

5350.000 7.16 4321 5037 6830 -1793  peak

| owl | =

5350000 115 4321 4206 5400 -1194 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5320MHz
Vertical
80.0 dBuW/m
%
1
®
40
00
1000.000 4500.00  $B00.00 12700000 1GGO00.00 20500000 24400.00 28300.00 32200.00 40000.00 MHz
Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuim dB Dietector Caomment
1 * 1064200 2642 16.23 4265  BAQDD -1135 AVG
2 1064500 3501 16.24 5125 6830 1705 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5320MHz

Horizontal
1160  dBuVM/m

36.0

5270.000 S280.00 5230.00 520000 5210.00 5320.00 5330.00 5340.00 5350.00

5370.00 MHz

Reading Comect Measure-

Bi- RAL | \ ' — . [T Mo
UL VIR rey. Level ractor ment LI el
MHz dBul dB dBu\/m dBulim dB Detector Comment

1 * 5326000 4594 4315 8909 5400 3509 AVG

2 X 5327600 5315 43.15 9630 6830 2800  peak

3 F350.000 6.74 4321 4995 6330 -1835  peak

4 5350000  -1.M1 431 4210 5400 -1190 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11a Mode 5320MHz
Horizontal
800 dBuW/m
1
=
¢
=
A0
oo
1000, 000 4500, 00 $300.00 127 00,00 1EE0D.00  20500.00  24400.00 2830000  32200.00 40000, 00 MHz
Reading Comect Measurs-
Bl~ AL Erou [ —] [ " | vt =T
Ll U 1 sy, LEVE] racior mient iR ek
MHz dBav iB dBu\im dBuVim dB Detector Comment
1 10G42 .00 3603 1623 L2 20 G030 1604 peak
2 " 1064300 2716 16.23 4339 5400 -10&1 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5260MHz
Vertical
116.0 dBuv/m
%
2
TE

L\
m _ NS

5210.000 5220.00 523000 524000 5250.00 526000 5270.00 528000 529000 5310.00 MHz

Reading Comect Measure-
No. Mk. Freq. |evel Factor ment Limit Over

MHz dBuV dB dBu\im dBu'im dB Detector Comment
1 X 52654700 55493 42 98 98.91 68.30 3061 peak
2 % B265800 463 43.01 8932 5400 3532 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5260MHz
Vertical

800 dBuv/m
%
1
=

40

oo

1000.000 4300.00 BEDOLDD 1270000 1EE00.D0 20500000  24400.00  ZB300.00  32200.00

ADDDD. D0 MH=

Reading Comect Measure-
No. Mk Freq.  Level Factor ment Limit Over

MHz dBul dB dBu\im dBu'im dB Detector Comment

1 * 1062100 2763 15.88 4351 5400 -1045% AVG

2 1[]523.[]5 3629 15.90 K219 6830 -16.11  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5260MHz
Horizontal
1160 dBuV/m
2
=
1
TE

_/

N

3‘;\-:Z'II.I.IJI.I.I Bl U LR lIR ] LECIIR ] ‘Bdal ‘B LYY LRI ‘Ll s LR BaTl MHz
Reading Comect Measure-
No. Mk. Frea.  Level Factor  ment Limit ~ Over
MHz dBuV dE dBuVim  dBuVim  dB Detector  Comment
1 * 5254300 4728 4298 9026 5400 36526 AVG
2 X 5262300 5769 4300 10069 6830 3239 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5260MHz
Horizontal

800 dBuv/m
1
kY
2
®

40

oo

1000.000 4300.00 BEDOLDD 1270000 1EE00.DD 20500000  24400.00  28300.00  32200.00

AD00D. 00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBul dB dBu\im dBulim dB Detector Comment

1 10523.00  37.09 15.90 5299 6830 -1531  peak

2 * 1052400 2661 15.90 4451 5400 9435 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5280MHz
Vertical
1160  dBuVM/m
rd
=
1
TE

_ N

360
5220.000 524000 B250.00 5260000 B270.0D 5280.00 5290000 530000 5310000 5330000 MHz
Reading Comect Measure-
Mo Mk = — E N Limit Ower
AT Rwaane L b [ b 1 auvus s
MHz dBuv dB dBuV/m dBuvim dB Dietector Commenit

1~ 5266.000 46.89 43.06 89.95 5400 3595 ANVG
2 X 5286500 56.21 43.06 99.27 68.30 30497 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5280MHz
Vertical

80.0 dBu¥/m
%
1
®

40

(]

TURML U fH00 o HEUU_A TZ4u iy TEEULLL 2Ly 24400 U ZE3W. U S U AUUN U MHZ
Reading Comect Measure-
No. Mk. Freq.  Level Factor ment  Limit Over
MHz dBul dB dBu\im dBulim dB Detector Comment

1 * 1056700 2843 16.01 4444 5400 956  AVG
2 10568.00 Z7.02 16.01 5303 6830 -1527  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5280MHz
Horizontal
1160 dBuV/m
X
2
—— .
TE

36.0

S220.000 S240.00 250,00 S2C0.00 270,00 S200.00 S200.00 SI00L00 SJ10uD0

S130L00 Wiz

Reading Comect Measure-
Nﬂ Mk FFH_]I_ Lﬂ'fe! Farinr mem lelt CVET

Ly, IWiR._ e L= L

MHz dBul dB dBu\/m dBulim a8 Detector Comment

1T X 5261900 5958 4304 10262 6B30 3£32  peak

2 * 5286100 4828 4306 9134 5400 374 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5280MHz
Horizontal
800  dBuV/m
2
1
X
40
0.0
1000.000 4500.00  SB0O.O0 1270000 1660000 2050000 2440000 28300.00 32200.00 40000.00 MHz
Reading Comect Measure-
No. Mk. Freq.  Level Factor ~ment  Limit Over
MHz dBuV dB dBu\im dBulim dB Detector Comment
1 * 1056200 2946 16.00 4546 5400 -B54 AVG
2 10563.00 38.08 16.00 5408 6830 -1422 peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5320MHz
Vertical
1160 dBu¥/m
%
2
TE

36.0
5270.000 5280.00 5290.00 5200.00 h3l0.00 530,00 5330.00 5340.00 5350.00 5370.00 MHz

Reading Comect Measure-
No. Mk, Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuVim  dBuVim  dB Detector  Comment
1 X 5315500 5078 43.12 9390 6830 2560  peak
2 * 5325400 4146 4315 8461 5400 3081 AVG
3 5350.000 L85 4321 4906 6830 -1924  peak
4 5350.000 -1.12 4321 4209 5400 1191 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5320MHz
Vertical
800 dBuv/m
l,
2
40 =
oo

1000.000 4300.00 BEDOLDD 1270000 1EE00.00 20500000  24400.00 2830000  32200.00

ADO0D.00 MHz

Reading Comect Measure-

RO K AL [ g—— . . — N " I femmid e
MO VIR rreq. Leyvel Facior ment LIt LV ET
MH=z dBulS dB dBu\Sim dBu'im 48 Distactor Commeant

178 16 21 4999 6830 -1831 peak

P o s LRI |

a 00
2" 1[]645.[]5 24 .48 1624 4072 5400 -1328 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5320MHz
Horizontal
1160 dBu¥/m
X
2
TE

o e

) / N

5270.000 S2B80.00 523000 5300.00 5310.00 5320.00 5330.00 5340000 5350.00

5370.00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBul dB dBu\im dBulim dB Detector Comment

X 5324100 5235 43.15 9550 6830 2720 peak

* 5326100 42 43.15 8536 5400 3136 AVG

1

2

3 5350.000 628 4321 4943 6830 -1881 peak
4 5350000 110 4321 4211 5400 -1189 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(20 MHz) Mode 5320MHz
Horizontal
8.0 dBuV/m
£
1
a0 ®
oo
1000000 450000  SB0000 12700000 1GEOOLO0 20500000 2440000 2830000 3220000 A0000.00 MHz
Reading Comect Measure-
Mo. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB cBu\im dBuvim dB Dietector Commenit
1" 1[]6-42.[][} 2508 1623 413 400 -1269 AVG
2 1064300 3391 1823 50.14 68.30 -18.16  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5270MHz
Vertical
MED dBuV/m
2
S
1
TE

. 1 N

5170.000 5130.00 5210.00 523000 5250.00 527000 5290.00 5310.00 5330.00 5370.00 MHz

Reading Comect Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Owver

MHz dBuv dB dBuV/im  dBuVim  dB Detector  Comment
1 * 5266600 4305 43.01 8606 5400 3206 AVG

2 X 5279400 523 43.04 9535 6830 2705  peak
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5270MHz
Vertical
800 dBuv/m
X
2
) *
[1R1]
1000 000 430000 SE00.DD 12700000 16600LD0 20500000 24400.00  28300.00 32200.00 A0000. 00 MHz

Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBul dB dBu\im dBulim dB Detector Comment
1 1054200 3438 15.94 5032 6830 -1798  peak
2 * 1054200 25.64 1504 4158 S400 1242 AVG
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3LL

Orthogonal Axis : X
Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5270MHz

Horizontal
116.0  dBuW/m

TG
60
5170.000 513000 521000 523000 B250.00 B270L00 B290.00 B3A10.00 5330.0C BIF0L00 MHz

P aadirm Trroet Manera
el iy L - UT e Al

No. Mk.  Freq.  Level Factor ment Limit Over

MHz dBul dB dBu\im dBulim d Detector Comment
1 X 5255600 5422 42 98 9720 6830 2890 peak
3.

S0
2 " BIAT7EOD 4397 43.03 8700 5400 3300 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5270MHz
Horizontal
80.0 dBu¥/m
x
2
=
40
00
1000, 000 430000 SE00.DD 12700.00 16600.00 20500000 2440000  28300.00 32200.00 AD0D0D. 00 MHz

Reading Comect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit  Over

MHz dBuv dB dBuV/m  dBuVim  dB Detector  Comment
1 10543.00 3516 15.94 110 6830 -1720 peak
2 * 10546.00 2669 1595 4264 5400 -1136 AVG
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3LL

Orthogonal Axis :

X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5310MHz
Vertical
1160 dBuv/m
1
X
2
TE
1
X
/ ‘
6.0
5210.000 5230.00 525000 527000  5290.00 5310.00 5330.00 53500  53F0.00 541000 MHz
Reading Comect Measure-
No. Mk. Freq. level Facor ment Limit Over
MHz dBuv dB dBu\fm dBu'im dB Detector Comment
1 X E316.800 48831 4313 9194 6830 2364  peak
2 * E38.000 38T 4313 8184 5400 2784 AVG
3 £350.000 7.06 431 5027 6830 -18.03 peak
4 £350.000 0.9 431 4230 500 -1170 AVG
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3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5310MHz
Vertical

800 dBuv/m

g

1

=
40
oo

AT N MH =

1NN N 4800 N RREOM NN 12700 nn 1RRM NN 2N5M NN 44nn NN 2R30N NN A220N0 N

Reading Comect Measure-

Mo k Fren T Emrdir N Limit Cwer
AT Rwaane L b LYol 1 avns s
MHz dBul dB dBu\/m dBulim a8 Detector Comment

1 ° 10623.00 26,37 1618 4255 5400 -11.45 AVG
2 10624.00 3472 16.18 5090 6830 -1740  peak
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3LL

Orthogonal Axis :

X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5310MHz
Horizontal
116.0 dBuV/m
?
=
TG
'
=
,/ \L
360
5210.000 5230.00 5250100 527000 529000 H310.00 H330u00 5350.00 53ar0uo0 5410000 MHz
Reading Comect Measure-
Bl~ RAL Erom [ —— [ . Y | vt Mrar
TR Vi . LEvel raciorn ment L VR
MHz dBul dB dBu\im dBulim dB Detector Comment
1 * E318.000 3994 4313 a3.07 5400 2907 AVG
2 X 5322000 4979 4315 9294 6630 2464 peak
3 5£350.000 8.87 4321 5208 6830 -1622 peak
4 5£350.000 0.80 4321 42 41 5400 -1159 AVG

Report No.: BTL-FCCP-1-1403C078A

Page 153 of 673



3LL

Orthogonal Axis : X

Test Mode : Band 2/ TX 802.11n(40 MHz) Mode 5310MHz
Horizontal

80.0 dBu¥/m
%
2
®

40

(]

TURML UU fH00. o HEUU_A T2ruu TeEULLL 2Ly 24400, U ZEFR. U S Uy AUUML U MHZ
Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Owver
MHz dBul dE dBu\im dBulim dB Detector Comment

1 10618.00 36.03 16.16 5219 6830 -16.11  peak
2 * 1062400 2733 16.18 4351 5400 -1049 AVG
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